The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



- Afernators
~* Single-Bearlng:

. -
p S
o P
fu S . " ) s ~
=
- b
. I " »
Y o ;
- 4
.!‘ " !
w
! i ; : | . ¥ i R \- i ““‘
. q . . i ! .
- : B ' Onan Service Parts
‘0 . I i . v R )
5 ! ’ J : .:\.r
; ; . Redistributidn or publication of fhis do%.r;eﬁt

" ' by any means, is strictly prohibited.



BeTﬂ .End p&'*w 'ﬁ¢
Eeard T¢rm1na1

\G1sk Dr1ve

32__h Fén 6Cdo11ng ‘ . ‘;,Q;

Inbroauct1on : Lo
[N é"‘ )
Key WOodruFf %

"".*T’f‘..,.ﬂectiﬁer_. Negat ive "~ AB, A7 A9
' " AL, A7, AS

Recrifier., Posit)ve

.
% .
O lﬂ
Ld -
.2
@ R
.
K L8 -
£ .
. a
- KT - i ak,
i <
o N N
[ - '
. @ *
i, .
" T
W' b
“
»
N A * e b -
£ s gt -
I3 - At
o,
i e ant
X [ S .
. - 5 \
o .
* )
?
5
e . .
- _ £ o
o B!
- 3 .
.
»
¢
\ i p "
g, ks ¥
. .
1 v
. "
i "‘l
N
¥
? %
"
-
v ® " .
. L e ey
. .
b bl
M ' :,
- .
“
¢
s
.
e
n
.
Tom
.
L g
-
"
- s
-
Coe! N
*w [

. AB, A7, A9
AB,AT; A9

L AB AT AD
A5, AT, Ag
A5, AT,A9 ¢

-

AS, A7, AD.

£

i

Refaiper
‘Rotor, !
! Rotér,
- Roétor,

Exﬁtter .
A1terqator 33
Alternator 5o

RB, A7, AS
oAB AT, Ac

A"

Bear1hg

“Rotor

et

Screén,
Stator.,.

- Statop,

. .Stator..

Stator,

“&witch),

Tabfe[u

LTab]e;

“ATternator. 76

LR

Data -
Data - Unig s . Aa

At

A5, AT, At
- AB, AT, AS
G Al
JRW T AS
T kW AL
A5 AT, At

Exciter, -
A%termd*or 33{30
A}ternator 50(45
Alternator 70(63
Over Speed -

Electrical * T A

. .
v .
Lt NER o
. LA
2 +
v
* A
- - % A
o
. . . ® B
1%
P B
L .
- ) 3
E e
L =
_— s
; ) v
- w -
@ " N
) . s
> Wy ~
.
Ve
s
- * <
¢ ~ =
L " -
A 4 o
4. ° ‘
e A " =
. Ll ‘\. -
i3 . ™
e - .
*, B ' ! 4
t N f"
. -
9
i . o it R -
«
- L] 4 ,;b
ta
a
’ * -
:
B i
¥ r
> a
- o
N,
:
[ b
, -
H
n}
_'-.'C - 4
‘a.". -
e
- :
* Ed
- ",
. i,
“ n'ﬁ .
r‘tu;ﬁl_
]
Redistribution or publication of this document
L by any means; is strictly prohibited:



wﬁﬁs Parts Ma

;_wgf rence N

.heSe typica1

: rgp1acemenv parts.arrangement

nual

i‘=xarn-a;nngw.mf"rg'au;:ﬂs af reiated

Ggr. A}I

1tems
;jparts’

fntrodustion

applues Tt the $¢andard Uﬁth:LLﬁtédfbéigw
and | eadh\par
111ustwated are'%ypacai
Al t g, descr ﬁtjon co1umn nhe part$ -are 1nterchqngeable between mméels

quassembly

g w

e e A

Thé?
'lS

111ustratmons are subJect to change and reflect an]y the 1ate St e
The Right and Left’ sides of thé Unit are determ1ned

Z?by FACING the FRDNT ‘or 1nput"§ﬁﬂ of the Un:t (Ref Faa_and Dr1ve D1sk14_ .
v “*" e ' oo . ! i N K ' E ' .
e Un1t Data Table’ B B N
————— ‘ ll ‘ .‘ V r.z N B )
: - e - - e L
| MODEL IDENTIFICATION - RATING MdDEL iDENTIFICATION RATLNG,
;f%ﬁﬂgg_o“vHa SR 30,000 WATTS, . 50.0 YHB = */ & @& 50,000 WATTS
wFT33.0 YHE - Y/ ¢ @ 33,000 WATTS 3.0 YHE - */ & @ . B3.000 WATTS
i A5.0 YHB - %/ # @ 45,000 WATTS ' 70.0 YHB - */ £ 8 © 70,000 WATTS
’ - . | . ‘ LT
. « ¢+. _Electrical Data Table .
. . ¢
o S i - A
lr. @ £l .
*VOLTAGE CODE VOLTS HERTZ WIRE. PHASE NOFES“
- L
15 120/240° 60 12 1 4
15 120/208 60 12 3 +
‘ 120/240 &0 12 3
1277220  d ¢ 80 12, 3
‘ 139/240 60 12 3
' 240/416 60 12 3
. 254/440 60 1z 3 - '
277/480 60 1z 3 '
- 515 116/220 50 12 "1 1 .
115/230 50 - 12 1.
518 110,190 50 12 3 +
< - l1a/220 5Q 1?2 ) 3 ‘
115/200 _ 50 12 3
115/230 50 12 3
120/208< -~ 50 12 " 3
F127/220 r 50 12 s 3
220/380 50 12 3
s 230/&00 50 12 3
. ) 240/416 50 12 3
o 2547440 50 }2 3 .
B ] v N
¥ = Volrage Codes Foiiow Model Letter designations. _ ) . ,
T -"specification Number: Number 1l ts Standard, all others indicate warations.
@ - Speqi?jcation Letter: Letter advances { A to B, B to C, etc) with
_ major. manufacturing changes.
" + - The Stators are Reconnectible. =

Redistributibn or publication of this document
by any means, is strictly prohibited.

I

Coe

{$1us{rat4ons aWe

dent1f1ed by a

Jand, Unigss étherw1se‘memtxonad
N .




4 [ 3 " Coe : i
. _ yAlternator
o T83(30)kw ‘

-

Coo v
- M 4

X

(/\//(/(((((\(/\{;(.

LSS
\//

-
o

 $>
P

] o -
. 12 Redistributin or publication of this docurnent
by any means, is strictly prohibited.



REF.
/NO.

W@ W

16

17
18

19
20
21
2?
23

24

25

26

ot

; .

PART
CNO

| 8002028

850-2006
860-2006
5262060
150-1962 .

150-1964
870-0171
150-1963
7201057

853-2010
526-2120
150-2038
526-2129
232-2929
201-2299

870-0131

526-0008
813-0100

853-0008

5726-0008
358-0069
3580070
BO2-2073

850-2006

220-3968"

220-3969
800-2Q29

QTY

i USED

-

bbb S () el e

I

Do e

N e

',A1ternatoh
R 33(30)kw‘

&

T R
_ PART . -+ . REF
:DESCR"&P.TION Lo - N@,
Screw, Cap - dex Head ‘ A
(M6 x 1 x l2mm) .28
Washer, Lock - Spr1ng (MG) .29
.. Nut, Hex {M5.-x 0.8}
Washer, Flat (M5} | 30
Cgntact. Electrigal oo 31
Sor1ng « 33
Nut, nsulated
Bracket, Mount ing 34
Screw, Cap - Hex Head - 35
(M10 x 1.5 x 4Qmm) = 36
Washer, Lock - ET {(M10)
Washer, Fiat (M10} 38
Switch, Over Speed 40
Washer, Flat {M11) .
Spacer - ’ 41
Rotor, Exciter - Enviromental 742
Protected (Includes Parts
Marked *)

*Nut . Selfﬂlocklng - Hex

with ET Lock!Washer

($10-32) i : s 83
*Washer, Flat (#10)
*Screw, Machine - Round Head

{#10-32 = 1/2") . a4
*Washer, Lock - ET (#10) 45
*Washer, Flat (#1G) .
*Rectifier - Positive 46
*Rect1fier - Negative a7

Screw, Jap - Socket Head 48
(M6 x 1 = 45mm) 49
Washer, Lock - Spring (M8) 50

Stator, Exciter

Standard 51
Enviromental Protected 52
Screw, Cap - Hex Head 53
(M6 x 1 x 12mm} 54

. .

@..
¥ " ™

4 -
PART .. QTY ' PART -
\ ND, ¥ USED : DESCRIPTION
8502006 q '_Washer Lock - Spring (M
232-2959 i Retainer, Bearing
800~-2Q04 2 Screw, Cap - Hex Head
. o . {M5 % 0.8 x 12mm)}
'850-2005 2 Washer, Lock - Spring {M!
2322418 1 Board, Terminal
800-2100 & Screw, Cap * Hex Head
. ‘ g {M10 x 1.5 x 100mm)
850-2010 - 4 Washer, Lgck - Spring (M
211-0367 1. Bell, End .
815-0337 4 Screw, Tapping - Hex Wast
* Head (1/4-20 x 3/4"}
234-0720 1 Screen. Air
800~-2088 12 Screw, Cap - Hex Hea&
5 {(M1C x 1.5 x 35mm)
850-2010 12 Washer, Lock ~ Spring (M
Stator, Alternator
.220-3857 1 I0kW, Code 515
2203814 1 33kW. Code 15 .
220-3960 1 33kw, Bode 15 Envirome
: K - Protected
201-309% 1 Rotor Assembty, Alternatc
< Enviromental Protetted
' {Includes Parts Marked &
510-0063 1 - @Bearing, Ball 5
800-2112 8 @Screw, Cap -~ Hex Head
- [(M12 x 1.75 x 30mm)
526-2148 8  @Washer, flat (M12)
8602009 4 BNut, Hex (M10 x 1.5)
850-2010 '8 @wWasher, Lock - Spring (b
526-2121 8 ' BWasher, Flat (MLG)
BOO-2533 8 . B%rew, Cap - Hex Head
o (M10 1.5 x S5mm) .
232-3071 1 #Disk, DFive
232-3082 1 @Spacer
205-0161 1 &F an ’
515-015%8 1 Key, Woodruff
A
Parts Included /in Exciter Rotor. .

Parts Included 'in Altérnator Rotor

s

- » .
Redistribution or publication of this document
by any means, is strictly prohibited.



. |Alterfiator -
1 50(45) kW

=
N

i,

Redistrikution or publication of this document

by any means, is strictly prohibited.

12~



v

‘r;m.‘ ;’v' ) ‘ . A}terﬂator‘ . u : / T "{‘ o
. : é*-:’"’ - EL g "P’_‘ 50 ( 4&) kw . Hnﬁ'ﬂ-; - ‘,*- ;::
SN 7 : . L = . ‘ .
N X T ST TR S
. "6 RN s SR PART Lo ’-‘| REF :‘ PKRI QIY o 3 PART S ah
-.i3 O t{st:p » DESCR{PTION -‘«Nc_)‘._«‘ : NO' ; USED i; m—:scatpr:on
ey -58{)0 2029 ﬁ ‘Scraw Cap - Hex Head -y 850 20,06.' Eooe d Wasber. Lok - Sprmg (MS)
e seech ME x 1 x1ZRm) 0 28 232-2959 - i " Ret#&iper, Bearing ‘
Z .850 2066 w2 0 Washer, Lock - Sprxng (MS) ‘ 29 B00- 20%& 27 Screwr Cap — Hex Head-
3 -860- 2006 . 27 Nut) Hex (MS x 0.8) - . e S (M5 x 0.8 x 12mm)
A0 B28-2060 1 2. Washer, Flat (M5) ’ - 30 8502005 0 - 2 . Washer Lock - Spring  {M5)
5 15071962, 1]-?~Contact""ﬁiectr1cai S0 . 31 232-2418° . 1’ . Board, Terminal '
6 150-Y984 110 Spring < - v 7733 .800-2100 - 4" - Screw/ Cap - Hex Head
TFOBTOSOITIT 1T Nt Insulated ; o LT R (M10 x 1.5 x 100mm) .
8 -150~1863 * - 1 = FBracket, Mounting "' 34 850-2010 ' .4 Washer, Lock - Spring (M10
""" 9 T20-1057 1. Screw, Cap ~ Hex Head - 35 52T1~0387 . 1 Bell., End
T . _ © (M0 x 1.5 x 40mm) 36 - 85 0337 & . Screw, Tapping - Hex Washe
1+ 853-2010 ¢ 1 Washer, tock - €T (M1Q) . o Head {1/4-20 x 3/4")
117 526~2120 '3 Washer, Flat {Ml0) . w39 234~ 0720 1 Screen, Air
12 150-2038 1 . Switch, Over Speed ° - 40 B00-2088 12 Screw, Cap - Hex Head,
13 526-212%" 1. Washer, Flat (M11) . (MIG x 1.5 x 35mm)
14 232-2929% 1. Spacer st e 41 85072010 12 Washer, Lock -~ Spring (MLO
15, 201-2299 1 7 Rotor, Exciter - Envaromenta] o 42 ' Stator, Alternator "
: Protected (Includes Parts - 2203860 1 45kW, Code 515
: . Marked *) : ¢ 220-3817 1 50kW, Code 15
16 870-0131 6 *Nut A Self- Tocking ~ Hex - ¥ 220-39863 1 50kW, Code 15 Enviroment
. ) o with ET Lock Washér a ' Protected .
. o {#10-32) . . 43 201-3101 1 Rotor Assembly, Alternator
17 526-0Q08 &  *Washer, Flat (#10) . - . 2 ! Enviromental Protetted
‘18 813-0100 "4  *Screw, Machine - Round Head - s , _ (Inciudes Parts Marked @)
‘ {(#10-32 x 1[2") s , 44 7 510-00863 1 @Bearing. Ball ,
19 853-0008 4 *Washer, Lotk — ET (#10) 45 800-21i2 8 BScrew, Cap - Hex Head . .
20 526-0008 4 " *Washer, Plat (#10) L {(M12 x 1.75 x 3Qmm)
21 . 358-0069 1 . *Rectifier Positive. 46 526-2148 8 fiWasher, Flat (M12)
22 358-0070 1 *Regtifier - Negative ~ 47  860-2009 + 4 BNut, Hex (M10 x 1.5)
23 BQ2-2073 +4 "Screw, Cap - Socket Head 48 850-2010 8 @washer, Lock - Spring (Ml
] s : [MG x 1 X'Jifimm)‘“ 49 526-2121 8 @Washer, Flat (M10)
24  BHO-2008 4 washer, Lock - Spring {M6) 50 800-2533 8  @Screw, Cap - Hex Head
25 . ) 1 stator, Exciter S Y . . (M10 % 1.5 x 55mm}
.220-3968 1 “Standard 51 232-3071 -1 #Disk, Drive ,
220-3969 1 Enviromental Protected 52 232-3082 1. @Spacer
26 B00-2029 4 Screw, Cap - Hex Head: 53 205-0161 1 @F an .
’ (M6 x 1 % 12mm) 54 515-0158 1 Key, Woodruff.
g = i - % - Parts Included in Exciter Rotor..
. @ - Parts Included in Alternator Rotor
7 v s b N
@ - . . R M
R . ' . oo
: i , el
D o I
: ' ..'«‘/’ & -
i * - . 3 v
:\-‘;f | ] . Do - 4
| t
" , #
\ B ' e T e ' ’ NS
A . g a .
| S A

¢ |

Redistribution or publication of this document
by &hy'means, is strictly giaibited.



el T N . o ‘ 12 Redistribution or publiation of thi document
y A i ' ' ! by any means, is strictly prohibited.



‘A1terqator~f*44*

7{]( 613) k1¢

T I T o : . B - | R
i . N A_ . : ' b _:&“'- ' kS ! I,,A . 7 E-- ‘,‘\-' ‘ L
REF M ¢ 1 & AR ;"' PﬁRT R REF : PART TQTY ) L ——#AR*—--~ .

Q. 'yU$ED ‘4‘ K DESCRlPTIGN* N S ND NO USED HESCRIPTION
{_;¢ﬁ800ﬂ2029fﬁl > ﬁCJEW. ap’w‘Hex*Head.' N 27 .BEU—ZDOSf-'i .4 washer o '?" 6 -
- e T M6 1 12mm) < S, 28 232-285¢ . 1 Retaxner, Bear:ng i s
I'E~u$00~20065\ 2. Washer, Lock - Spring (MG)‘ . 249 - BOO-2004 2, Screw, Cap — Hex Hea
3 860-2008- . 2 Nut, Hex (MS x 0.8). ., . - St T {(MB.x 0.8 x 1Zmm)} °

4 526-2060" 2. Washer Flat® (M5} R 30  sbu-2005 . 2 Vdsher, Lock - $pr1ng (M5)
~ 5 150-1962 1--ﬁ-@ontast7~Electﬁ1caT e, Bbe 23%‘2&18- 1. oard, Terminal
" BT 150-1964 i Spring * e’ T B3 800-2100 4" Sorew. Cap - Hex Head
' 7"870»017i————— l““--NﬁYf'Insu}ated o v ' {M10 x 1.5 x 100mm)

8 150-1963~ "1+ Bracket, Mounting 34 B850-2010 4 Washer, Lock - Snrwn& (M10)

~1.9 -720-1087 '1"""SCFEWT‘Cap‘~'HeX Head 35 211-0367 1 Be11, End
L (Mi0 x 1.5 x 40mm) o 36 815-0337 4 Screw, Tapping - Hex Washer
10 853-2010° .1 - washer, Lock - E£7 (M10) : ) Head (1/4-20 x 3/4")
11 526-2120 3 Washer, Flat (M1Q) 39 234-0720 1 Screen, Air
12. - 150-2038 1 ' Switch, Over Speed 4G B00-2088 12 Screw, Cap - Hex Head
- 13" B26=2129 "1 Washer, Flat (M1]) e T O{MI0 x 1.5.x 35mm) ’
‘14 232+2929 i 1  Spacer ‘ 41 '850-2010 © 12 Washer, Lock - Spring, (M10)
15 201-2299 . ~.1°  Rotor, Exciter - Enviromenta) 42 & Sfétor, Atternator
Protected (IncTudes Parts 220-3861 N 63kW, Code 515
- + Marked *) : 220-3818 1 TokW, Code 15 . ‘
16 BT70~0131’ & *Nut, Self-locking - Hex 220-3964 1 TOkW. Code 15 Enviromenta
' o - with £T Lock Washer . . Protected ..
‘ T {#10-32) 43 - 201-3103 1 Rotor Assembly, -Alternator

17 526-0008 §  *Washer, Flat (#10) - ' Enviromental Protected
18 813-0100 4  *Screw, Machine .- Round Head , (Includes Parts Marked @)

(#10-32 = 1/2') 44 510-0063 1 @Bearing, Ball ®
- 19. 853-0008 4 *Washer’, Lock -~ ET (#10) 45 800-2112 8  @Screw, Cap - Hex Head

20 526-0008 " 4, *Washer, Flat (¥#10) (M12 x 1.75.% 30mm)

21 358-006% 1 *Rectifier - Positive 46 526-2148 8 Bwasher, Flat (M12)

22 358-0070 ‘1 *Rectifier - -Negative 47 860-2009 4 Bnut, Hex (M10 x 1.5) -
23 802-2073 4 Screw, dn - Spcket Head 48 850-201¢ 8  @Washer, lock - Spring (M1O

W [MB A1 x 45mm) 49 s526-2121 8 , @Washer, Flat (M10)
24 B50-2006 4 hﬁ Lock - Spring {M6) . 50 800-2533 8 @Screw, Cap - Hex Head
28 - *Statnr Exciter = : o {MI0 x 1.5 x 55mm) .
2203968 o1 Standard 51 232-3071 1 #Disk, Drive
220-3969 1 Enviromental Protected " 52 232-3082 1 @Spacer ,
‘26 800-2029 4 Screw, Cap - Hex Head 53 205-0161 1 #F an ) -
' ' {M6 x 1 x 12mm) 54 51570158 . 1, Key, Woodruff -~
. . * ~ Parts [ncluded in Exciter Rotor.
. . #f' @ - Parts Included in Alternator Rotor
£
' g . Yo # J . ;
¥
, i’ -t , * .
i .
#{;‘ 2 . '
- ‘e?ﬂ'p‘i ...-. .
E ’ = '
i

Redistribution oF publication of this document
by any means, is strictly prohibited



N 4 !;-“f
~  CATALOG.

i

- YKH |
HydraStar
Generating Set

Rz el s iboin sty
GenSat

. . Redistribution or publiéation of this document
e e e o by any means, is strictly prohibited.



Introductlon

' ; 5. ; .‘ S B e
. \ B o

Ly FORWARD |
s !s Sarvlee Pam Catalog provides idantlﬂﬂon for v y F‘(IGHT or LEFT side o the engine is detemlnod by

tneﬁmodel(s) !lsted on thiscovaLDmcatalqgis arranged - FAC!NG the front (radjator end) of the angine.
inllustrated groups of miafed items. Each part: iustrated I_Iiﬂstraﬂons are typical and subject to change.
ls ldentlf‘ edbyafF Referancev Number mrresponding tothe. ' R
same Fleference Nymber in the parmist o D e

SAFETYPRECAUTIONS . MODELIDENT!FICATION

'i'_'
g

The feltowing symbols are usad in Onan manuals to alert To avond errors or-delay in filling your parts order, alwa:
~ usersto the potem:ally dangerpus conditions relating to give the MODEL SPEC NQ., and SER!AL NO. from th
manntenapce oTﬁe equipment and raplacament of parts. Onan namepiate.

Plaase read and observe

For handy reference, insert your nameplate informatio

“hazards which will resuit in severe

This symbol warns of Immediste - - in the spaces below:

‘ pemona! In]ury or.death.
This syn'ibol refers to a hazard or f;wODEL AND SPECNO.
|AWARNING | unsafe practice which can result !
In severe parsonal injury or. death ‘
e . SERIAL NG, |
Thls symbol refer; ro a ha;ard or . b
ACAUTION unsafe practlcé which can result ‘ ‘ ) ’

in personal Injury or product or property damage.

N PRéDUCT SAFETY PRECAUTIONS
- 3 - AWARN[NG

2

Contact with USED ENGINE OILS has been identified by a United States federal agency and’™
some USA state agencies as caus!ng CANCER or REPRODUCTIVE TOXICITY. Whan checking or

changing. engine -olls take aN necessary precautions not ta.Ingest, breathe the fumes or contact -,

the used oil. cr— - : : AR

,3‘%@- u IAWA-RNING - “
. = ’ 4 i 'Q

Contact with ASBESTd?has been identified by a Uhited States federal agency and some USA

' .state agencies as causing CANCER or REPRODUCT IVE TOXICITY. When handling engine
'gaskgts take al! necassary precautions not to ingest breathe or conmct the dust from the

% = i.' y AWARNING‘

~F - - .%‘

_ Ccmtact wlth BEN.ZINE and LEAD found In g&séh‘na !uel addftlves and so.‘vent:n has been .

idantified by a#h#ed%taa fodersl agmcy and some USA agencies as causing CANCER or r

~ REPROLWJTIVE TOXICITY Whon checklnd. dralning or adding gasoline ﬁadsfmbaddm”w Othis document

by any méans, is strictly prohibited.



o e | o .o
X - . I
7 INDEX
I PN 4 K
! . o R ’ i{y I___ ‘
. R ', ' . . g-?*.‘ﬁ ! ‘ o . e
« Adaptor,Generator ~ - A7 Motor, Hydraulic A4 )
Adapter, Hydraulic ‘ A6 ‘ R S s
. » .s’ B - T 'D = . i 'S o ) - )
*Bell, End” - : A7 Plug, Connéctor - A9
‘Block, Terminal - ' . Ag9. Potentiometer A9
~ Box, Control - . A9 o N -t
Bracket, Generator support - Rear A6 . S Rectifier - Exciter : ‘ A7
- Regulator, Voltage . - Ag
Control , A9 . Rotor, Exciter A7
Cover, Air Outlet : A6 . Rotor, Generator - A7
Cover, Control Box A9 . .
Cover, End Bell . A7 - Spacer, Cover- A6
' - _ Stator, Exciter . A7
Fan, Generator A7 . "Stator, Generator. « - A7
Foot, Mounting A6 :
R > ) Transformer : A9
. : o : Q‘ﬁ . B . ’
Generator . A7 . - . : '
Guard, Fan T A6 -
i
_ R -— -, .
it a
£ *‘ﬁ.‘ R %
: T |
. 4 £
- 'I./'
* ' . !
. . ¥ //7“);1 | A ‘7 ~
. . VAR h
: . . . / . f; = ' L
s | e . L y K )
¥ s . o -
1 : _ - 1_ ® ) -

M Rediétributioh or publication of this document
* ’ “by any means, is stricths prohibited.




o

.- .-\_‘. .- - . L
v -

:iﬁ].‘,‘%uiq appTig;'}o the standard YXH Hydraulic Generator Sets as listed 1n the
: .. Patts are arranged, in groups -of felated i1tems and easch
{iYlustrated part is identified by areference humber dorresponding to the same

o1 iy SR : Using the model and. specification number froe

Generaror Set:Data lable.

réference number in the parts Tiste
ybur gensrator set ngmep]ate,
ment ioned

R  Introduction - |

b

‘select-parts that apply to your set. 1
in the déstription. parts are interchangeables between models.

v

Unless otherwise
Throughout

this manual, Veft and #ight sides are datermined by facing:the hydraulic .motor end

{front) of the set . = ) ' —
A | o ‘ : A T
| ) ‘ L
!I ‘ - o ' ’ ‘ §
. gt > & b L .
- \.‘ c T Y ;s \ e .
B ‘ . Generator ‘Set Data Table
boe ST : B ‘ - 3 " , %
, . J MODEL IDENTIFICATION RATING 2
El u, e - ‘ s &( . R r
' PR AT CELLVA 5,000 WATTS
. ’ ) . 0 .
. P
| : 3
K | c Electrical Data Table
**vOLTAGE CODES voLTS HERTZ WIRE PHASE NOTES
o . .
: B . ;
IR *.nna 120/240 60 4 3 .
N e W 120/240 60 4 1 +
il s '
5* - A
fj—,fhe dgégonal line {/) ih the moaq]-énd specification number separates

generator, set
specification
standard (1A,
.B'to C, erc.) r
Vaoltage Codes follow mode?d
- These generdtors have four

2 wire service or 240 wolt,

18, etc.) model.

o

charagteristics from the specification number and letter |
numbe't denotes customer ‘ :
The specifitation
.with major manufatturing changes. ..
letter deshighations.
lvad. wires which are
2 wire service or

requested options or
letter advances (A to B.

reconnectible’ for
120/240 volt,

The.
deviations- from a

120 volte
1 wire service

]

Redistribution or p_ubli'cation of this’document
by-any means, is stricfly prohibited.



L . Hydraulic-Motor

. L T

-
-

.
.
1 <.
1
'
.
. -
i
R
i
’ =
. -

; © . REF PART QTY : PART | .
. : ' NO. NO. USED DESCRIPTION

o o .1 121-0082 1 mMotor Assembly, Hydraulit _
: - . e : {Includes Adaptdr) SAE B

. o ’ . o 2 BOO-2112» ? Screw., Cap. - Hex Head

. {M12 x 30wm) : - .
T . 3 B50-2012 .. 2 Washer, Lock - Spring (M1Z) .
4, . X
Ah |- " - ) - ; L] .
. K . . )
. ’ @ - w % »
% : ‘
‘ .y .
¢ ‘ :
2 - +
' B
P #
- h i .
I ® > - N L )
T ! @ . - o
o " —
kN i B } - ,
€ ‘5.74 T X . _ oy B
] [V '
,,,,,, . . , ?
» o -
. . ‘
. . -
' & - v
- K
7 - Y - T ‘ N *
# ' }
. , .
" ) . ’ h
. . ! . ib o B
» N - W - A 3 " :
. . s . i .
! ”
2 " I3
. ¥ M " - . . ~ . ‘
A, ’ j ) N ,-:./" o
. . . ‘
T I .
P I
- T - . |‘ . , )
) v B T LT SRS S
" o T S . b e

; R } N ) ] ' , N Redistrila_-uti’én or publ]cation of this document
’ - ’ R - ." by any means, is strictly protibited’ '



Y
*

&3

DO =3 LN g =

PART
NG,

231-0309-01]
732-3419
232-3417~01
232-3418-01
232-345%
232-24860
232-3347
BOO-2086

ééo
D B v P o kb b 2

a’

Y
" PART
DESCRIPTION

Adapter, Hydraulic

Bracket, Generator Support
Foot, Mounting - Right Side
Foot, Mounting - Lefr Side
Guard, Fan i

Cover, ‘Air Outlet

Spacer, Covear
Screw, Cap - Hex Head
(M10 x 25mm)

11

12

PART
NG,

850-2010

B00-2087
821-2031

821-2037

PART
DESCRIPYION

16 washer, Lock = Spring
8- Screw, Cap - Hex Head
{(M10 x 30mm} :

13 Screw, Self-Locking -

. " Washer Haad (M6 x Bmm
F.  Scrow, Self-Locking -
washer Head (M6 x 35m

Redistribution or publication of this document
by any means, is strictly prohibited.



;o A _ o
{ oo . . )

LT L T yenerstor

807D

il » g ) o "‘ o S Cod ' . Redistribution or publication of this dogyment
: j ' ' ’ - by any means, is strictly prohibited.



© 231-0298
201-3441-01 |

20540116 .

201-3405-02
815*0666-02

870- 0221
d58-0129
516-0090
518-0012 .

- 510-009%

BOO-2034

850-2006

.232-3214-02

870-0221

220-4235-01
220-4271-03

£ a

PIAI A, O e L

— et

hy

[E——

w

\ e
) % ‘ < B LS ‘i”'
. -anyr-tor
, S T
. PARY REF PAKT
DESCRIPTION - m NO. )
Adapter, Generator 16 .s1s~osss~os
Rotor Assembly, -Generator g
{Inciudes Parts Marked *) 17 220*4159 02
*Fan, Generator 18 211-0405-02
*Rotor Assembly, Exciter , . 1% 518-0519
{Includes Parts Marked #) . 20, $20~2428~-01 -
*¥Screw, Pan Head - Thraad 21 BT0-0272
Forming (08 32 x 1) ‘ :
*gNut, Hex = ET .{#8-32) 22 508-030v
*#Rect if iar 23 520-0873-01
*Pin, Roll 24 850-0050
"Ring, Retaining, - Extarnal 35 862-0011
*Rearing, -Ball . 26 234-0831
*Screw, Cap - Hex Head 27 BiS-0855-01
(M6 x 20mm) % !
*Washer, Lock - Spring (M&) 28
*Connector, Exciter Rotor
*Nut, Hex - ET {(#8-3%)
Stator, Generator ;
Voltage Code AD * . *o-
- Voltage Code AJ Assombly .
' - ‘ -
' Assembly.
b
W :

2

-

E N R

Q-IH)—IVF‘H

ST
DESGIPTIGF

Screw* Cup ~ Hex. ﬂanher Head

Thread Forming {M& x
Stator, Exciter
Bell, “End .
Ring, Tolérance . °
Stud (389mm) '
Nut, Socket - kntcrnal Drive
{3/8-16)
Grommet - Lead Exit
Stud {265mm}
Washer, Lock = Spfing (3/8%)
Nut, Hex {3/B-16)

Cover, End Bell ‘
Screw,.Cap - Hex Washer Head
Thread Forming (M4 x Smm)

Contral Assembly (See
Separate Page for Component

A )

Parts Included in 201 3441~ 01 Gensrator Rotor

Parts Included in 201-3405-02 Exc1ter Rotor

&

e

© e

P
.

Re‘distribut-idn or publication of this'document
by any means, is strictly prohibited.



REF+ PART
NO. MO.
1 B21-2020
2 319-0634
98-6026-01
98-6152
98-6140
3 319-0632
4 332-2145
5 2303-0275
6 315-0688
7 526-2081
B

323-1200

S Qry
USED

4

K

1

.

-

kot Bk

L b B3

PART o
: DESCRIPTION *

Screw, Self-Locking - Hex
-+ Washer Head (M5 x 10mm}
Cover, Control Box (Without
Decals} - - .
De -~ Model ldentification
Dec®l - Schematic- - Single
Phase Generator '
Decal -~ Schematic - Three
Phase Gengrator
Box, Contrao)
Block, Terminal - 4 Place {7B1)
Potentiometer (R1) - .
. Transformer Assembly, Voltage
« [(Includes Bracket) Three
fhase Generator (T1)

-'VWasheF‘ Flat (M6)

Socket, 'Contact {Use as
required) :

PEF

NO

g

10

a

11

12

13

14

15
16

17

18

PART
NO .

323-1314

B822-3073

850-2004

B850-2004,

‘B22-3076
‘B22~-3080

860~2006
853-2005
305-0833
BOQ~2034

850-2006

funt = o

B L) B

. PART .
DESCRIPTION

Plag,. Connector - 12 Place
131}

Screw, Machine - Pan Head
(M4 x 10mm) Three FPhase,
Generator .

Washer, .Lock ~ Spring  (M&) '

$ingle Phase Generator
Three Phase Generatod

Screw, Machine - Pan’.-Head
(M4 x 20mm)

Screw, Machine — Pan Head
(M5 x 20mm} Grounding Stud

Nut, Hex {M5) .

* Washer, Lock - ET {M5)

Regulator, Voltage {VR1}

‘Screw, Cap - Hex Hepad '~ .

(M6. x 20mm) :
Washer, Lock = Spring, (M8}

Redistribution or publication of this document
by any means, is strictly prohibited.



98- éozs 01
98-6140

'98~-6152

121-0082

201-3405-02

20143441-01
205-0176

211-0405-02

220-41%59-02
220-4235-01
220-4271-03
231-0298

231-0309-01
232-3314-02
2323347

232-3417-01

232-3418-01

232\3a19
232-3459
232-3460
23440831
303-0275
§05«0333
315-0688
319-0632
. 319-0634
323—1§oo
- 323-1314
332-2145
'358—01§9
508-0300
510-0099
516-0090
_ 518-0012
518-0519".
520-0873-01
520~2428-01
526-2081
800-2034
800-2086
800-2087
800-2112
815-0655-01
815-0655-05
815-0666-02
821-2020
821-2031
'821-~2037

- Part_ No.

 822-3073
~ 822-3076
. 822-3090

850-0050

. 850-2004

850-2006

850~-2010-

850-2012
853-2005
860-2006
862-0011
B70-0221
870-0272

 Page .

IE T IR, N IR AT IR s - L = s R

<

 Part No.

Part No. = Page

+ Redistribution or publication of this document
by any means, is strictly prohibited. ~



